
Streptococcal Pharyngitis
Emergency Department / Urgent Care / Primary Care
Age ≥ 3 years

Child with sore throat, fever, or another symptom
 concerning for Strep pharyngitis

presents to ED/UC or Primary Care

Sore throat with 
cough
Rhinorrhea
Hoarseness
Oral ulcers
Conjunctivitis
Diarrhea
Viral exanthem

Swab both tonsils and posterior pharynx  
thoroughly for Rapid Strep

Rapid Strep 
Positive?

Likely viral or
 non-Streptococcal• No antibiotic 

warranted
• Recommend 

analgesics, 
evaluate other 
causes of sore 
throat (EBV, 
STI), & give 
follow-up 
instructions

Sore throat
Fever
Headache
Nausea / vomiting, 
abdominal pain,
Tonsillopharyngeal 
inflammation / 
exudates
Palatal petechiae,
Tender cervical 
nodes
Exposure to Strep
Scarlatiniform rash

Likely 
Streptococcal

• Prescribe 
antibiotics 

• Provide  follow-
up instructions

• Recommend 
analgesics

• Instruct patient  
to obtain new 
toothbrush 48h 
after starting abx

Consult ENT for peritonsillar abscess.

IDSA guidelines do not recommend tonsillectomy

IM Benzathine Penicillin G can be considered if 
adherence is a concern and if the correct dosing form 
is available at your site.    
During shortages, IM ceftriaxone 50mg/kg (max 
1000mg) q24h X 2 doses  is an option but po 
amoxicillin is strongly preferred (single dose 
ceftriaxone is inadequate for strep)

PCN allergy (non-anaphylaxis)
• Cephalexin 40 mg/kg/DAY divided BID (max 500 

mg BID) or cefixime 8mg/kg/DAY daily or divided 
BID (max 40 mg/DAY)first line. 

• Refer (or e-consult from PCP) to Pediatric 
Antibiotic Allergy Testing Service (PATS). 

PCN AND cephalosporin allergy
• Azithromycin or clindamycin. 30% of strep 

isolates nationwide are resistant to azithromycin 
and clindamycin (thus they are last line options).

50 mg/kg/day given daily or divided BID, max 1000 
mg/day for 10 days

Treatment failure: no clinical improvement in 48-72 
hours.  True incidence of treatment failure is rare, 
and most ongoing symptoms are from a 
concomitant virus, adherence concerns, or 
inadequate 1st line treatment (macrolides or < 10 
days course of amox). Can consider cephalexin X 10 
days instead.  

Recurrence - return of symptoms and positive test 
after completion of a course of antibiotics and 
clinical improvement.   Likely represents new 
infection (re-treat with 10 days of amoxicillin). 

Recurrence and chronic carriage are difficult to 
distinguish. If concerned about multiple recurrences, 
consider re-testing when asymptomatic to determine 
carrier status. Use clinical judgement when 
determining whether to re-treat potential carriers.

When to involve Otolaryngology

Preferred treatment - Amoxicillin

Other treatment considerations

Recurrence and treatment failure

• No antibiotics 
indicated

• Evaluate other 
causes of 
symptoms (EBV, 
STI, etc)

• Provide  follow-
up instructions

• Recommend 
analgesics

<3 years* ≥ 3 years
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Acute Rheumatic Fever and classic presentation of 
strep are rare in children <3y; consider testing only if 
significant exposure (e.g. older siblings are positive). 

Testing Considerations*

r. 7.8.25

Pathways guide care but are not intended to replace 
clinical judgement, nor capture all nuances of care.
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